

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results

Customer PO # :

Packaged Prod		HODIG AGID (MEGU ODADE	21 240) 00 James De	
Test	HYDROCH	Target/UOM	, 31–34%), 20 degrees Baı Range	ame Result
ASSAY OF MATERIAL		30.45 - 33.5%		32.30%
		%		
Sample	ID			
Tested	12/05/24			
Tester	TBUR			
Record				
COLOR		MAX 30 APHA		10
		PT-CO		
Sample	ID			
Tested	12/05/24			
Tester	TBUR			
Record				
APPEARANCE AND COLOR		PASSES TEST		PASS
		APPEARANCE		
Sample	ID			
Tested	12/05/24			
Tester	TBUR			
Record				
IRON		MAX 1.0 PPM		.10
		PPM		
Sample	ID			
Tested	12/05/24			
Tester	TBUR			
Record				
WATER CONTENT		%		67.70%
		%		
Sample	ID			
Tested	12/05/24			
Tester	TBUR			
Record				
SPECIFIC GRAVITY @25°C		1.162		1.166
Sample				
Tested	12/05/24			
Tester	TBUR			
Record				
Lot # 43				
Made 11	/20/24			



Page: 2 Date: 12/05/24 at 12:44 PM

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results Customer PO # :

hichard St

Quality Manager